
Post-Treatment Stabilization 
of Desalinated Water

Subject Area: Water Quality





Post-Treatment Stabilization 
of Desalinated Water

©2011 Water Research Foundation. ALL RIGHTS RESERVED.



About the Water Research Foundation

The Water Research Foundation (formerly Awwa Research Foundation or AwwaRF) is a member-supported, 
international, 501(c)3 nonprofit organization that sponsors research to enable water utilities, public health 
agencies, and other professionals to provide safe and affordable drinking water to consumers.

The Foundation’s mission is to advance the science of water to improve the quality of life. To achieve this 
mission, the Foundation sponsors studies on all aspects of drinking water, including resources, treatment, 
[...]
also determined that copper release increased when groundwater alone was utilized due to high 
carbonate content� The adverse effects of alkalinity on copper release were mitigated through the 
use of pH adjustment and/or corrosion inhibitors� It was determined that addition of bicarbonate 
alkalinity was required to stabilize the blend water within the region and prevent (or at least mini-
mize) many of the problems identified in pipe pilot study� TBW found that these pipe pilot studies 
were of great benefit in decision making processes�

SW-2:	Governor’s	Harbour	Plant,	Cayman	Islands

Description	and	Highlights

Consolidated Water Company, Ltd� (CWCO) designs, builds, operates, and in some cases 
finances seawater reverse osmosis (SWRO) desalination plants and water distribution systems in 
several Caribbean countries, where the supply of drinking water is scarce and the use of SWRO is 
economically feasible� CWCO was established in 1973 as a private water utility in Grand Cayman, 
the largest island in the Cayman Islands group, and obtained its first public utility license in the 
Cayman Islands in 1979�

CWCO has a total of four separate Design Build Finance Operate and Transfer type water 
sale agreements currently in operation with Water Authority-Cayman, with a total production 
capacity of approximately 6�3 million gallons per day, providing 100% of their potable water sup-
ply� Consolidated Water Co� Ltd� sells water through retail operations to a variety of residential and 
commercial customers through a wholly owned subsidiary Cayman Water, which operates under 
an exclusive license issued to us by the Cayman Islands Government under the Water Production 
and Supply Law of 1979�

©2011 Water Research Foundation. ALL RIGHTS RESERVED.



	 74		|	 Post-Treatment	Stabilization	of	Desalinated	Water 	 Chapter	6:	Post-Treatment	Case	Studies	 |		75

Established in 1998, Cayman Water supplies water to end-users, including residential, 
commercial and Government customers� Pursuant to the license, CWCO retains the exclusive right 
to produce potable water and distribute it by pipeline to a licensed service area, which includes the 
Seven Mile Beach and West Bay areas of Grand Cayman, two of the three most populated areas 
in the Cayman Islands� The only non-government owned public water utility on Grand Cayman, 
Cayman Water owns and operates three seawater reverse osmosis desalination plants to supply its 
retail customers within its licensed service area on Grand Cayman� The Cayman Island desalina-
tion plants are located at:

• Bay, West Bay, Grand Cayman
• Abel Castillo Water Works, Governor’s Harbour, Grand Cayman
• Britannia, Seven Mile Beach, Grand Cayman

Since the Governor’s Harbour and West Bay plants began production of water and the 
Britannia plant was rebuilt, these plants have consistently been capable of operating at, or near, 
their rated capacity� As an example, the Governor’s Harbour plant was commissioned in January of 
1990 and provides water to the west side of the island� Feed water for the RO process is drawn from 
deep seawater wells with associated pumps at the plant site� The facility maintains an operating 
recovery of 42 percent with a feed pressure ranging from 880 to 940 psi and produces 1�3 million 
gallons per day average daily flow� Reject water is discharged into brine wells on the properties at 
a deeper level than the feed water intakes� A schematic of the process is shown in Figure 6�2�

Post-Treatment	Issue(s)	and	Resolution

Hydrogen	 Sulfide. CWCO’s Cayman water supply originates in the deep Caribbean 
directly located off the coastline� Although the seawater at the lower levels is high quality, the deep 
seawater contains on the order of 10 to 25 mg/L of total sulfide� Shallow depths tend to have higher 
levels of solids, biota and other membrane foulants, hence deeper water was seen to be ideal for 
CWCO in the Caymans� CWCOhas noted biogrowth in the sulfide stripping degasification towers� 
Operations has also reported that from time to time, the chemical injectors can experience 
plugging�

Valve	Corrosion. The post-treatment system is unique to Cayman because the entire dis-
tribution system is supplied solely desalted seawater; hence blending of desalinated seawater per-
meate with a native supply is not practiced� The pipeline system in the Cayman Islands covers the 
Seven Mile Beach and West Bay areas of Grand Cayman and consists of approximately 71 miles 
of PVC pipeline, with a significant number of accompanying valves� The system appurtenances 
suffer greatly due to the fact they are iron valves, whereas the distribution system is comprised 
primarily of PVC pipelines� CWCO documented the corrosion impact of the distributed seawater 
permeate on standard brass, iron, bronze and cement linings in piping components� The utility also 
noted plastic embrittlement in its high glass content HDPE and some PVC piping components� 
To combat these various forms of internal corrosion, CWCO developed and maintains an active 
valve exercise and replacement programs to minimize the impact of corrosion on water quality and 
valve functionality� CWCO addresses this historical condition through the replacement of its’ older 
metallic valve materials of construction with EPDM coated valve components�

Storage	Tanks	 and	Appurtenances. Alkalinity recovery and sulfide control are critical 
post-treatment strategies for the seawater-dependent water purveyor� Glass-lined storage tanks are 

©2011 Water Research Foundation. ALL RIGHTS RESERVED.



	 74		|	 Post-Treatment	Stabilization	of	Desalinated	Water 	 Chapter	6:	Post-Treatment	Case	Studies	 |		75

utilized for dealing with the problems associated with the severity of the corrosivity of this water 
supply�

Power	and	Energy. Typically, the energy required is about 2�8–3�5 kWh per cubic meter 
or 11�0–13�5 kWh per US kilo-gallons� There is a demonstration project underway in the U�S� 
where they anticipate dropping energy to 1�7 kWh� The overall unit cost for desalinated water has 
dropped significantly in the last 10 years, and continues to drop as the technology is developed 
to increase efficiencies and recovery rates� Electricity to CWCO plants is supplied by Caribbean 
Utilities Co� Ltd� (“CUC”), a publicly traded utility company� CWCO maintain diesel driven, 
standby generators at all three plant sites from which potable water is pumped to distribution pipe-
lines� During any temporary interruptions in electricity supply, these generators provide sufficient 
capacity to operate the distribution pumps and other essential equipment, but not the reverse osmo-
sis desalination equipment� In the event of an emergency, the distribution system is connected to 
the distribution system of the Water Authority-Cayman�

BRACKISH	SURFACE	WATER	CASE	STUDIES

BSW-1:	Heemskerk	Water	Treatment	Plant

Description	and	Highlights

N�V� PWN Water Supply Company North Holland (PWN) produces an average of 50 mgd 
(65 Mm3/year) of drinking water� At treatment plant Andijk, 20 mgd (25 Mm3/year) of water from 
the IJssel Lake was treated for use as drinking water by conventional treatment� The additional 
30 mgd (40 Mm3/year) was produced at the water treatment plants Bergen and Wim Mensink, 
using conventional groundwater treatment; the water sources were pretreated river Rhine water 
(from water pretreatment station Cornelis Biemond, WRK I/II) and water from the Ijssel Lake 
(from water pretreatment station Prinses Juliana, WRK III) that was infiltrated into the surrounding 
dunes�

In order to increase production capacity with an additional 13 mgd (18 Mm3/year), PWN 
constructed the water treatment plant Heemskerk� Since November 1999, pretreated water from the 
Ijssel Lake (WRK III) has been treated there by an integrated membrane system (IMS) based on 
ultrafiltration (UF) and RO� Initially coagulation, sedimentation and filtration (CSF) were studied 
as RO pretreatment; however, nembranes had to be cleaned every 400 h� By CSF/UF pretreatment 

Figure	6.2	 Cayman	Islands	process	flow	diagram

©2011 Water Research Foundation. ALL RIGHTS RESERVED.



	 76		|	 Post-Treatment	Stabilization	of	Desalinated	Water 	 Chapter	6:	Post-Treatment	Case	Studies	 |		77

a much better RO feed quality was obtained� With CSF-pretreated feed water initially UF perfor-
mance was very good� In periods of algae bloom enhanced backwash with hydrogen peroxide was 
insufficient and had to be replaced by sodium hypochlorite backwash�

On long term adsorption of macromolecular organics, i�e�, coagulant aids may cause per-
manent fouling� Therefore in the full-scale application GAC filtration is applied to the UF-feed� 
The Heemskerk WTP has been operating for many years having demonstrated that the system 
performance is excellent, quality objectives are achieved and membrane integrity is satisfying, 
and post-treatment efforts have been successful� The direct surface water treatment plant based on 
the combined application of ultrafiltration and reverse osmosis has the following quality control 
objectives:

• Removal of pathogenic micro-organisms;
• Removal of organic micropollutants e�g�, pesticides;
• Removal of inorganics (chloride, sodium, sulfate, hardness);
• Biological stability�

Reverse osmosis was chosen as the barrier against the identified or suspected trace pollutants�

Post-Treatment	Issue(s)	and	Resolution

Control	of	Blending	Operation� The RO permeate from the UF/RO plant was found to be 
corrosive during initial transfer in a dedicated pipeline� To combat the corrosivity problems, the 
RO permeate was blended with water from the nearby Bergen conventional water treatment plant 
in a ratio that fixed total hardness of 1�5 mmol/L as Calcium� The amount of permeate that remained 
was transported towards the Mensink water plant and blended� The hardness after blending at 
Mensink was fixed to 1�5 mmol/L as Calcium, yet because there is less filtrate available to effec-
tively blend to the total amount of groundwater available, the hardness of the groundwater is con-
trolled by pellet softening� To condition the filtrate for transport to the blending clearwells of the 
Bergen and Mensink water plants, the permeate was conditioned to a slightly positive Langelier 
Saturation Index by increasing the total inorganic carbon (TIC) concentration through the addition 
of carbon dioxide followed by sodium hydroxide�

Biological	Stability. Biofilm monitoring was applied for assessing the biological stabil-
ity of the product� The adenosine triphosphate (ATP) content on the biofilm rings in the monitor 
was low� The biofilm formation potential (BFR) was also low (<2 pg ATP/m2-day), and the iron 
and manganese accumulation rates were below detection limits (<0�002 and <0�0004 mg/ft2-day, 
respectively)� The RO product, assimilable organic carbon (AOC) concentration and BFR were 
low, 0�03 mg/L Ac-C eq and < 0�03pg ATP/cm2-day, respectively, indicating a high degree of bio-
stability�The biological stability of the blended product is dependent on the biological stability of 
the conventionally treated water�

©2011 Water Research Foundation. ALL RIGHTS RESERVED.



	 76		|	 Post-Treatment	Stabilization	of	Desalinated	Water 	 Chapter	6:	Post-Treatment	Case	Studies	 |		77

BRACKISH	GROUNDWATER	CASE	STUDIES

BGW-1:	Town	of	Jupiter	Utilities,	Florida

Description	and	Highlights

The Town of Jupiter Water Utilities (Jupiter) own and operates membrane desalination 
drinking water infrastructure that first came on-line in December of 1990� The facilities are located 
at 17403 Central Boulevard in Jupiter, Florida� Jupiter serves approximately 80,000 residents of 
Northern Palm Beach and Southern Martin Counties on the east coast of Florida� The area receives 
nearly 65 inches of rainfall per year; however the majority of this rainfall runs off to tide� The pri-
mary source of fresh water supply to this region of Florida is a shallow aquifer located approxi-
mately 150 feet below the ground surface� Jupiter is currently operating this site at 13�7 million 
gallons per day (MGD) as a brackish groundwater Reverse Osmosis plant, and a 13�5 MGD lime 
softening plant, together with a 1�8 MGD ion exchange system, which removes organics from a 
shallow groundwater side stream for reduction of the THM and HAA formation potential� The 
plant has an operating recovery rate of 75 percent� Ultimate potable water demands of Jupiter’s 
service area are projected to exceed 30 MGD while regulators have determined that the safe yield 
from the local aquifer to be only 20 MGD� Therefore, to meet the demands of growth Jupiter needs 
to look to alternative water supplies�

Post-Treatment	Issue(s)	and	Resolution

Retiring	of	Lime	Softening	Process. The Town will be operating a combination of reverse 
osmosis, ion-exchange and nanofiltration in the near future, upon which, the Town’s reliance on 
lime softening will come to an end as the lime softening process will be retired from service and 
the new nanofiltration facility is placed into permanent operation� A change from the older lime 
softening technology to a state-of-the art nanofiltration technology will provide enhanced water 
quality to the consuming public served within the Town’s service area; however, the change in 
treatment may cause subtle changes in water quality that may have a secondary impact on corro-
sion control, and hence, the Town’s ability to comply with the provisions of the Safe Drinking 
Water Act (SDWA) Lead and Copper Rule (LCR) and subsequent disinfection requirements� The 
Town implemented a blending pilot study to evaluate these changes�

Stability. Jupiter implemented significant upgrades to its water utilities in order to meet 
many of the challenges of the SDWA� To prepare for the transition, the Town piloted for several 
years single-element and pilot scale studies that focused primarily on the membrane process and 
pretreatment� The study represents a typical action that a water purveyor would perform when a new 
membrane treatment plant is integrated into the existing water community� As would be expected, 
the Town did not include adequate consideration of post-treatment at the time the process design 
was vetted with a pilot study� However, during the study the Town found that the high quality per-
meate from the membrane processes (existing reverse osmosis and new nanofiltration facilities) was 
chemically unstable� Hence the Town performed a series of jar tests that were used to determine 
blend ratios and provide process stream flow integration of the old and new facilities� Analysis for 
hardness, pH, temperature, conductivity and total dissolved solids were among the many param-
eters evaluated and used to establish the Town’s new operational goal to achieve a specific water 
quality� The Town vetted the jar testing information by conducting pilot scale study using pipe loop 

©2011 Water Research Foundation. ALL RIGHTS RESERVED.



	 78		|	 Post-Treatment	Stabilization	of	Desalinated	Water 	 Chapter	6:	Post-Treatment	Case	Studies	 |		79

corrosion testing racks to evaluate possible secondary impacts simulating the integration of their 
new NF into the existing RO and IX facilities� Because the Town had concerns regarding customer 
acceptability of the new water blend as compared to the historically produced, the corrosion test rack 
included a design for the use of coupons, linear polarization probes, and a dishwater component� 
The dishwasher was included in the study as a qualitative tool to evaluate secondary impacts based 
on the presence or absence of water spots on fine glassware� Additional evaluations were conducted 
to determine the required chemical dosages required to provide water slightly positive with respect 
to Langelier’s Index, and a target pH slightly lower than previously operated�

Operational	Modifications. Figure 6�3 shows a flow diagram depicting the current sequence 
of unit operations established as the Town’s water plant campus� Jupiter currently utilizes post-